
SPARE PARTS CATALOGUE

ENGINES & TRANSMISSIONS: HUSQVARNA HUSQVARNA 
ENGINES

Spare Parts List



ENGINES & TRANSMISSIONS

SPARE PARTS LIST

ENGINES & TRANSMISSIONS

HUSQVARNA HUSQVARNA ENGINES
﻿



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147107 JEU DE JOINTS CARBURETTOR GASKET KIT
2 531147108 CARBURATEUR
3 531147109 SIÈGE AIR FILTER SEAT
4 531147110 FILTRE À AIR ELEMENT
5 599349345 ÉCROU GB/T 6177.1: M6
6 599349230 GOUJON T040: M6 L=113
7 531147111 TUBE COMPLET INTAKE PIPE ASSY
8 598607501 BOULON GB/T 5789: M6 L=35
9 599595101 JOINT CARBURETTOR GASKET
10 531147112 COMMANDE DE STARTER
11 531147113 BARRE CHOKE PULL ROD KIT
12 599596701 VERROU CHOKE LOCK
13 531147114 SUPPORT FUEL PUMP BRACKET
14 531147115 BOULON GB/T 5789: M6 L=45
15 531147116 POMPE À CARBURANT
16 531147117 BOULON GB/T 16674.1:M6 L=55
17 598684559 BOULON GB/T 5789: M6 L=25
18 599595401 COLLIER DE SERRAGE HOSE CLIP
19 531147118 TUBE
20 598581801 FILTRE À CARBURANT
21 531147119 TUBE
22 531147120 TUBE
23 531147152 DOUILLE PROTECTIVE SLEEVE



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147121 CARTER MOTEUR
2 599596801 JOINT OIL SEAL
3 531147122 BOBINE D´ALLUMAGE
4 531147123 BOBINE D´ALLUMAGE
5 598684559 BOULON GB/T 5789: M6 L=25
6 531147124 VARIATEUR DE VITESSE VOLTAGE RECTIFIER KIT
7 531147125 BOULON GB/T 5789: M6 L=16
8 531147126 RENIFLARD BREATHER CHAMBER KIT
9 531147127 PLAQUE LEAF VALVE LIMIT PLATE
10 599349093 BOULON GB/T 5789: M6 L=12
11 531147128 BLOC OIL RETURN BLOCK
12 531147129 PROTECTION DE CÂBLE Kit
13 531147130 DEMARREUR
14 531147131 BOULON GB/T 5789: M8 L=30



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147135 CARTER MOTEUR CRANKCASE COVER
2 598600101 BOUCHON D
3 598607701 AXE LOCATION PIN
4 531147136 JOINT CRANKCASE COVER GASKET 1
5 598607801 JOINT OIL SEAL
6 599595601 BAGUE D’ETANCHEITE SEAL RING
7 531147137 JAUGE
8 531147125 BOULON GB/T 5789: M6 L=16

9 531147138 RESSORT
COMPRESSION SPRING AND 
BALL

10 531147139 TAMIS OIL STRAINER
11 531147140 POMPE A HUILE COMPLÈTE
12 599596101 BAGUE D’ETANCHEITE SEAL RING
13 531147141 ENGRENAGE GOVERNOR GEAR
14 598607601 BOUCHON D OIL FILTER MOUNTING PLUG 1
15 591165901 FILTRE À HUILE
16 531147142 BOULON GB/T 5789:M8 L=45



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION

1 531147132 ROUE
2 531147133 VOLANT
3 531147134 ARMATURE



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION

1 531262201 MOTEUR



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531146989 CAPOT DE CYLINDRE CYLINDER HEAD COVER KIT
2 598684559 BOULON GB/T 5789: M6 L=25

3 531146990 JOINT
CYLINDER HEAD COVER 
GASKET

4 531146991 CYLINDER HEAD KIT LEFT
4 531146992 CYLINDER HEAD KIT RIGHT
5 531146993 BOULON T390: M10×1.25 L=50
6 531146994 BOULON T390: M10×1.25 L=70
7 531146995 JOINT CYLINDER HEAD GASKET
8 531146996 AXE LOCATION PIN
9 590844201 BOUGIE D´ALLUMAGE HQT-7
10 531146997 KIT DE VALVE
11 531146998 KIT DE VALVE ROCKER ARM KIT
12 531147150 PLAQUE PUSH ROD GUIDE PLATE
13 531147151 TIGE DE POUSSÉE PUSH ROD SET
14 531146999 DÉFLECTEUR AIR DEFLECTOR KIT
15 531147101 DÉFLECTEUR AIR DEFLECTOR KIT
16 531146988 BOULON T370: M6×16.5
17 599349045 JOINT Muffler Gasket



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147148 CARTER FAN COVER KIT
2 531147149 BOULON T372: M6 L=13



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147143 BRAS SPEED REGULATING ARM KIT 1
2 531147144 JEU DE SOUPAPES
3 599596701 VERROU CHOKE LOCK
4 531147145 SUPPORT
5 531147146 SOUPAPE D’ACCÉLÉRATION THROTTLE HANDLE
6 531147125 BOULON GB/T 5789: M6 L=16
7 531147147 SONDE TEMPERATURE SENSOR



ENGINES & TRANSMISSIONS



ENGINES & TRANSMISSIONS

PXM_REF
PXM_
PARTNO

DESCRIPTION PXM_REMARK

1 531147102 SEGMENT SET
2 531147103 PISTON COMPLET
3 531147104 BIELLE
4 531147105 VILEBREQUIN
5 531147106 ARBRE À CAMES Kit
6 598607801 JOINT OIL SEAL


